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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHz BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSION
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed

5.1.10 RADIATED EMISSION
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed




A TUVRheinland”

Produkte
Products
Prifbericht - Nr.: 17030887 001 Seite 3 von 39
Test Report No. Page 3 of 39
Contents
1. GENERAL REMARKS ....uuueitiiismssiissssssissnnsssasssmssssssams s sassmss s snms s s sssms s s s sams s sasssnns nssnnnessnsnns 4
1.1 COMPLEMENTARY MATERIALS ....ciieeemmeeiiieeiinrenncmnssssssessnnnnnmmssssssssemmnmmmmmnssssssssesmmnnnnnnssnnen 4
2. TEST SITES .euuiiiiiiieiimcceessssesiinrmnmmmssssssseeersrmmmmmssssssssstrrnmnnmmssssssssssemnnnnmmnnssssssssenmmnnmnnnssnnnn 4
2.1 TEST FACILITIES ..ciiiiicccceeecseserrrermnmmmssssssssssrsrmnmmmsssssssessrmmmmmmmssssssssssemmnmnmmnnsssssssennnnnnmnnnnnnnns 4
2.2 LIST OF TEST AND MEASUREMENT INSTRUMENTS ...ccccmuuuuiireirrrnnmcmnnssssssesessnnsmmnsssssssssennnnnnns 5
2.3 TRACEABILITY ..uciiiiesccccessssssssreresnnmmssssssssessrsmmnmmmssssssssssrmnmnmmmssssssssssemmnnnmmnnssssssssnsnsnnmnnnnsnnns 6
PR 07 Y[ 7.y 1 [0 6
2.5 MEASUREMENT UNCERTAINTY......cceiiitieemcnsnsssssrrrernnmmsssssssssssssmmsmmmssssssssssssnnnnmmsssssssssssnnnnnnns 6
2.6 LOCATION OF ORIGINAL DATA.......ceeeeeeeeceececececececcce e e e e e s e s es e e s s s e s e s e s s s e s e s e s e e seeeseeeseesesnsennas 6
2.7 STATUS OF FACILITY USED FOR TESTING ..ceeeteeereseersesrssssssssssssssssssssssssssssssssssssssssssssnssnnnsnnes 6
3. GENERAL PRODUCT INFORMATION .........uiieeiimmmmnmmnsssssssessnnnnnmmssssssssemmnnnmnnnssssssssesmnnnnnnnssnnns 7
3.1 PRODUCT FUNCTION AND INTENDED USE.......ccccitiiimemcennssssesserrnnmmmssssssssssesssnsmmssssssssssssnnnnnns 7
3.2 RATINGS AND SYSTEM DETAILS ....coiiiiiicceeeiieeiiiirnnamnsssssssssesnnnmnmssssssssssessnnsmmnsssssssssesnnnnnns 7
33 INDEPENDENT OPERATION IMIODES ....cicccceeeeeiieiiiiineccnnssssssssesnnnmmmssssssssesessnssmmnssssssssssnnnnnnns 8
3.4  NOISE GENERATING AND NOISE SUPPRESSING PARTS .....ccocurrissmsmmsssmnsmssssmnsssssnmsssnssnsnsns 9
3.5 SUBMITTED DOCUMENTS ......iiiiiiicccceeisseeirssmmcmmssssssssssessmnnmmssssssssssemnnnnmmnnssssssssenmsnnmnnnssnnnn 9
4. TEST SET-UP AND OPERATION MODES .....cootiimcmcceeeiiiesiissmnnmcensssssserssnnnmmnsssssssseessnnnmmnnnses 10
41 PRINCIPLE OF CONFIGURATION SELECTION.......cccctttetmmumssssseeseerrenmmmsssssssseeemmmsnmmnssssssssssnnnnes 10
4.2 TEST OPERATION AND TEST SOFTWARE ....ccctttecccceessisesirmrnnnmmnnsssssssermmmmnmmnsssssssssesmmnnmnnnnses 10
4.3 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT .....coiiceemeeeiieseernrmenccee s s ee s e smnmmmnsnes 10
4.4 COUNTERMEASURES TO ACHIEVE EMC COMPLIANCE.....cciuueeeeceesisseeernnnnnmessssssseesssnnmnnnsnns 11
4.5 TEST SETUP DIAGRAM ........uiiiiiiitcccceeeisseesessmnmmmnsssssseseesnnnnmmssssssssssemmnnnmmnnssssssssemmmnnmnnnssnn 11
5. TEST RESULTS ... iiiiiiicccceeesssssrrrsrmmmmsssssssssssrsnmnmmmssssssssssrmmmmmmmssssssssssesmnmnmmnnssssssssennnnnmnnnnnes 13
51 TRANSMITTER REQUIREMENT & TEST SUITES ...oooeeueiiiiiiirececcee s sesesssnncmnsssssssssesnsnnmnnnnses 13
5.1.1  AnteNNa REQUITEIMENT .......c.oeeieeeeeeeeee ettt e et e ettt a e e sttt e e e s s aae e e e st e e e nananee s 13
5.1.2  PEAK OUIDUL POWET ...ttt ettt s e e et e e et e e e st a s e annteaeenananee s 14
5.1.83  200B BANAWIGLN ...ttt 15
5.1.4 Conducted spurious emissions measured in 100kHz Bandwidth.............cccccoovvvvcenieecieeeencnnn. 16
5.1.5  SPUIOUS EMUSSION ..ottt ettt e e e e s e e emseeeanseeeneas 25
5.1.6  FreQUENCY SEDAIALON .........oooeeeeeeeeeeee ettt ettt e s e e e e s e e enseeeanneeenneas 26
5.1.7  Number of ROPPING FIEOQUENCY ........coeeeeeeeeeeeeeeeee ettt e e anae e s 29
5.1.8  TimME OF OCCUPAICY ...c.c.eeeeeeeeeiieeeeseee e et e sttt e et e e st e e et a e e st e e e s snsae e s e annseaeenannneens 30
LR IR B 00T a o [ Ui (=0 =Ta 1= 0] o 1= T 32
5.1.10 LR To L= 1= To I = 01T (o S 33
6. SAFETY HUMAN EXPOSURE ....ccceiiiererreeereresssssssssssssssssssssssssssssssssssssssssssnssssssnssssssssnsnsnnnnncs 34
6.1 RADIO FREQUENCY EXPOSURE COMPLIANCE ......cccuzsssscecsmememsemmnmmnnsmnnssnsssnssssssssssssnsnsnnnnnns 34
6.1.1  ElectromagnetiC FIldS..............comi ittt 34
7. PHOTOGRAPHS OF THE TEST SET-UP ....coeeeciiiiiiescceeecssessesrssccc s s ses s e s s ssnmmnsssssssssennnnns 35

8. LIST OF TABLES ....ccecocueaseeesnssnnnnannnnnnnnnnsnnnnsnnnsnnnnnnnnsnnnnnnnnnnsnnnnnmsnnnsesnnsesnnessesesesesnsnenneeee: 39




A TUVRheinland”

Produkte

Products
Prifbericht - Nr.: 17030887 001 Seite 4 von 39
Test Report No. Page 4 of 39
9. LIST OF PHOTOGRAPHS .....cccoueuiierrrrrreecmnsssssssssessrnnmmmssssssssssesssnmmmssssssssssesnnnnmmnssssssssssnnnnns 39

1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Calibrated
Equipment Manufacturer Type S/N until

Spurious emission and Radiated emission
Spectrum Analyzer Agilent E7405A MY45115511 | 2014-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2014-01-07
Loop Antenna Schwarzbeck FMZB1516 1516131 2014-01-07
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2014-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2014-01-07
Pre-Amplifier Rohde & Schwarz SOBI('#1 1835 3791 2014-01-07
Radio Test Suite
Receiver Rohde & Schwarz ESPI 100396/003 | 2014-01-07
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Artificial Mains| s chwarzbeck NLSK8126 8126431 2014-01-07
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a brainwave sensor with Bluetooth function.
The EUT includes the sensor which touches the contact points located on forehead and ear
pad, collects analog signals of brainwaves, processes data and transfer this data to software
and applications in digital form. It connects wirelessly via Bluetooth to most end user devices
such as smartphones, tablet, smart TV, laptop and desktop computers.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Bluetooth Brainwave Sensor

Type Designation:

BLOO1

FCC ID

RVDBLO001

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +55°C

Operation Voltage

DC8.7V via lithium Battery

Modulation

GFSK, /4 DQPSK, 8DPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

2dBi

RF Output Power

0.00194W (2.87dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is TMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. BT Transmitting

1. Low channel

2. Middle channel

3. High channel

BT Receiving

Charging

Off

COw
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type S/N
Notebook Lenovo 4290-RT8 R9-FW93G
Printer HP HP laseriet 1015 CNFG030424
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test
Ant. Tower

EUT& 3m
Support Unjts

ﬂﬂl:n;y

k8

Turn Table

Ground Plane

Test Receiver

7
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN

80cI

|
Ground plane

Testreceive _Flm’
L,

GI:IGE-.

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2013-04-09

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 2dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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RESULT:

Test date

Test standard
Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature

Relative humidity

5.1.2 Peak Output Power

Atmospheric pressure

2013-03-04

FCC Part 15.247(b)(1)
ANSI C63.4: 2003
0.125 Watt

Shielded room

Low/ Middle/ High
A

25C

55%

101 kPa

Table 5: Test result of Peak Output Power, GFSK modulation

Passed

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 2.26 0.00168 0.125
Middle Channel 2441 2.11 0.00163 0.125
High Channel 2480 1.87 0.00154 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 8DPSK modulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 2.87 0.00194 0.125
Middle Channel 2441 2.66 0.00185 0.125
High Channel 2480 2.32 0.00171 0.125
Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

2013-04-09

FCC Part 15.247(a)(1)
ANSI C63.4: 2003

Shielded room

Low/ Middle/ High

A

25C
55%

101 kPa

Table 7: Test result of 20dB Bandwidth, GFSK modulation

Passed

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz2) Result
(MHz) (kHz)
Low Channel 2402 834 / Pass
Mid Channel 2441 834 / Pass
High Channel 2480 834 / Pass
Table 8: Test result of 20dB Bandwidth, 8DPSK modulation
Channel 20d|3 Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1200 / Pass
Mid Channel 2441 1200 / Pass
High Channel 2480 1194 / Pass
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5.1.4 Conducted spurious emissions measured in 100kHz
Bandwidth

RESULT: Passed
Date of testing : 2013-03-04

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, GFSK
modulation
Low Channel, below 1GHz

= Agilent  19:37:43 Mar 4, 2013 R T

Mkr1 807.6 MHz
#Atten 20 dB -54.95 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Type X Axis Amplitude
1 (1) Freq 807.6 MHz -54.95 dBm

Low Channel, above 1GHz
= Agilent  19:34:12 Mar 4, 2013 R T

Mkr1 2.395 GHz
#Atten 20 dB 0.124 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)
Marker Trace X Axis Amplitude
2.395 GHz 0.124 dBm
2.972 GHz -53.16 dBm
4.800 GHz -50.29 dBm
14.443 GHz -53.24 dBm

Low Channel, Band Edge
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Start 2.31 GHz 9.3 MHz/

Date: 4.MAR.2013 16:29:01

Middle Channel, below 1GHz

= Agilent  19:39:06 Mar 4, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace Type X Axis
1 (1) Freq 304.1 MHz

Stop 2.403 GHz

Mkr1 304.1 MHz
-54.95 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-54.95 dBm
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Middle Channel, above 1GHz

= Agilent  19:45:48 Mar 4, 2013

#Atten 20 dB

#VBW 300 kHz

X Axis
2.443 GHz
2.852 GHz
4.872 GHz
7.325 GHz

High Channel, below 1GHz

= Agilent  19:52:20 Mar 4, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace Type X Axis
1 (1) Freq 304.1 MHz

Mkr1 2.443 GHz
0.324 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
0.324 dBm
-54.1 dBm

-51.49 dBm
-55.27 dBm

Mkr1 304.1 MHz
-55.13 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.13 dBm
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High Channel, above 1GHz

i Agilent  19:49:35 Mar 4, 2013

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace X Axis
2.491 GHz
2.972 GHz
4.968 GHz
24.255 GHz

High Channel, Band Edge

@ RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 2.5 ms

Amplitude

-0.336 dBm
-53.53 dBm
-53.88 dBm
-53.57 dBm

Mkr1 2.491 GHz
-0.336 dBm

Stop 25 GHz

#Sweep 2.5 s (999 pts)

F-80

-90

Start 2.479 GHz 2.1 MHz/

Date: 4.MAR.2013 16:34:07

Stop 2.5 GHz
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, 8DPSK
modulation
Low Channel, below 1GHz

= Agllenf  19:54:55 Mar 4, 2013 R T

Mkr1 351.7 MHz
#Atten 20 dB -54.89 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Type X Axis Amplitude
1 (1) Freq 351.7 MHz -54.89 dBm

Low Channel, above 1GHz
= Agilent  20:00:18 Mar 4, 2013 R T

Mkr1 2.395 GHz
#Atten 20 dB -0.281 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)
Marker Trace X Axis Amplitude
2.395 GHz -0.281 dBm
2.948 GHz -53.69 dBm
4.800 GHz -51.5dBm
16.198 GHz -54.94 dBm
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Low Channel, Band Edge

®

RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 10 ms 2 1 2 Hz
Lo uy

.
|20 -
7
-80
St’art 2.31 GHz 9.3 MHz/ Stop 2.403 GHz

Date: 4.MAR.2013 16:30:35

Middle Channel, below 1GHz
- Agilent  20:07:39 Mar 4, 2013 R T

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz
Marker Trace

1 M

#VBW 300 kHz

X Axis
391.6 MHz

Amplitude
-54.98 dBm

Mkr1 391.6 MHz
-54.98 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)
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Middle Channel, above 1GHz

20:05:13 Mar 4, 2013

= Agilent

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz
Marker Trace X Axis
2.443 GHz

1
2.996 GHz
4.872 GHz
14.130 GHz

#VBW 300 kHz

Mkr1 2.443 GHz
0.156 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
0.156 dBm

-54.68 dBm
-51.61 dBm

-54.4 dBm

High Channel, below 1GHz

= Agilent  20:09:24 Mar 4, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 1)

#VBW 300 kHz

X Axis
304.1 MHz

Mkr1 304.1 MHz
-54.87 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-54.87 dBm
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High Channel, above 1GHz

=i Agilent  20:14:32 Mar 4, 2013 R T Marker
Mkr1 2.491 GHz
Ref 10 dBnT #Atten 20 dB -0.164 dBm Sellzmh v
#Peak
1 2 3 4
Log
10
dB/ Marker Trace
Auto 1 2 3
Readout ,,
Frequency
Function |
Off
Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts) Marker Table
Marker Trace X Axis Amplitude On Off
2.491 GHz -0.164 dBm —
2.972 GHz -53.69 dBm
4.968 GHz -53.04 dBm Marker All Off
12.279 GHz -54.46 dBm
More
20of 2

High Channel, Band Edge

® RBW 100 kHz Marker [T1 ]
VBW 300 kHz 51.91 dBr

Ref 10 dBm Att 40 dB SWT 2.5 ms 2.4893320 GHz

--70

——80

-90

Start 2.479 GHz 2.1 MHz/ Stop 2.5 GHz

Date: 4.MAR.2013 16:32:39
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5.1.5 Spurious Emission
RESULT: Passed
Date of testing : 2013-03-04 to 2013-03-07
Test standard : FCC part 15.247(d)
FCC Part 15.205
Basic standard : ANSI C63.4: 2003
Limits : Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : AC
Ambient temperature : 26C
Relative humidity : 55%
Atmospheric pressure : 101 kPa
Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.6 Frequency Separation
RESULT: Passed
Date of testing : 2013-03-04
Test standard : FCC part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Limit : > 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa
Table 9: Test result of Frequency Separation
Measured
Channel .
Channel Frequency Channgl Limit Result
Separation (kHz)
(MHz) (MHz)
Low Channel 2402 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation

Low Channel

®

Ref 10 dBm

*RBW 100 kHz Delta 3 [
VBW 300 kHz
SWT 2.5 ms

Att 40 dB

10

BN

rd

I--20

S

t ,u1\\:::\;

|--30

Center 2.403 GHz

Date: 4.MAR.2013

Middle Channel

®

Ref 10 dBm

300 kHz/

15:23:01

*RBW 100 kHz Delta 3

VBW 300 kHz

Att 40 dB

SWT 2.5 ms 1.0

Span 3 MHz

02000

03 dB

000 MHz

[T1

2L4410000b00 GHz

==

> [Tl

A

TOUZ000

Center 2.441 GHz

Date: 4.MAR.2013

300 kHz/

15:18:30

Span 3 MHz
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High Channel

@ *RBW 100 kHz Delta 3 [Tl ]
VBW 300 kHz 0.01 dB
2

Ref 10 dBm Att 40 dB SWT 2.5 ms

10

M ST
S A el N

20

-30

-40

|--50

l--60

-70

F—80

-90

Center 2.479 GHz 300 kHz/ Span 3 MHz

Date: 4.MAR.2013 15:26:50
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5.1.7 Number of hopping frequency
RESULT: Passed
Date of testing : 2013-03-04
Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003
Limits : > 15 non-overlapping channels
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa
Table 10: Test result of Number of hopping frequency
Measured Quantity of -
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 215 Pass
Test Plot of Number of hopping frequencies
= v 2 4rw~m""wm/$ {'z “
e -10

-2

-3

; .

|6

-7

| -&

-90

Center 2.441 GHz 9 MHz/ Span 90 MHz

Date: 4.MAR.2013 15:14:36
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5.1.8 Time of Occupancy

RESULT: Passed
Date of testing : 2013-03-04

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Table 11: Test result of Time of Occupancy, GFSK modulation

. Measured -
Channel Data Mode Pulse width Dwell time Limit Result
(ms) (s) (s)
DHA1 0.44 0.14 0.4 Pass
Low Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DHA1 0.44 0.14 0.4 Pass
Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.43 0.14 0.4 Pass
High Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
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Table 12: Test result of Time of Occupancy, 8DPSK modulation

. M r -
Channel Data Mode Pulse width Dﬁ:ﬁ?irﬁi Limit Result
(ms) ) (s)
DH1 0.45 0.14 0.4 Pass
Low Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.44 0.14 0.4 Pass
Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.45 0.14 0.4 Pass
High Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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5.1.9 Conducted emissions

RESULT: Passed
Date of testing : 2013-04-08

Test standard : FCC Part 15.207(a)

Basic standard : ANSI C63.4: 2003

Frequency range : 0.15 - 30MHz

Limits : FCC Part 15.207(a)

Kind of test site : Shield room

Test setup

Input Voltage : AC 120V, 60Hz via AC input of Notebook
Operation Mode : C

Earthing : Not connected

Ambient temperature : 22°C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

For details refer to Appendix 1.
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5.1.10 Radiated Emission
RESULT: Passed
Date of testing : 2013-04-08
Test standard : FCC Part 15 Per Section 15.209(a)
Frequency range : 30 - 6000MHz
Classification : Class B
Test procedure : ANSI C63.4: 2003
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Input Voltage : AC 120V, 60Hz via AC input of Notebook
Operation mode : C
Earthing : Not connected
Ambient temperature : Refer to Appendix 1
Relative humidity : Refer to Appendix 1
Atmospheric pressure : Refer to Appendix 1

Test data refer to Appendix 1.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed
Test standard : FCC KDB Publication 447498
The minimum distance for the EUT is 5mm, since maximum peak output power of the

transmitter is 1.94mW <10mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile and Portable RF Exposure.Guidance v05.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-30MHz)

Photograph 2: Set-up for Spurious Emissions (30MHz-1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)
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Photograph 5: Set-up for Conducted Emissions

1 YT

A
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Photograph 7: Set-up for Radiated Emissions, above 1GHz
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List of Figures

Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),

L€ ] (1Y oo (U] = i o U 4
Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz), GFSK

11 Yo L] =1 o o S 4
Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),

L€ ] (G 1Y oo (U] =i o U 5
Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz), GFSK

1/ Yo L1 ] = o o 6
Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

L] ] 11 o o (U] = i ) o 7
Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz), GFSK

1Y/ Yo L] =1 o o 8
Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

L€ ] (1Y o o (U] = i ) o 9
Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

LTS Q1Y (oo 01 =11 T o PP PPPPPPRN 10
Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),

LTS Q1Y (oo 01 =11 T o PP PPPPRPRN 11
Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz), GFSK
IMOAUIBLION ... 11
Figure 11: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

LTS Q1Y (oo 0] =1 1T o PP PPPPPPPRN 12
Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GHz),

LTS Q1Y (oo 0] =1 1T o PP PPPPPPPPRN 13
Figure 13: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

LTS Q1Y (oo 0] =1 1T o PP PPPPPPPPRN 14
Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity (LGHz — 18GHz),

LTS Q1Y (oo 0] 11T o PP PPPPPPPRN 15
Figure 15: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

LTS Q1Y (oo 0] =11 T o PP PPPPPPRN 16
Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

LTS Q1Y (oo 0] = 11T o PP PPPPPPPR 17
Figure 17: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

LTS Q1Y (oo 0] =11 T o PP PPPPPPRN 18
Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz), GFSK

1Y ToTe 011 1o o H PP 18
Figure 19: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPPRN 19
Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPPPN 20
Figure 21: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —-18GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPPRN 21
Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

LTS Q1Y oo 01 1T o PSP PPPPPPRNt 22
Figure 23: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPRNt 23
Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPRN 24
Figure 25: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),

BDPSK MOAUIBLION ...ttt e e e e e ettt tba e e e e e e e et tana e e e eaaeeeetnnnnaaaaaaeees 25

Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz),
1D e S] (G 1Y (oo (1] =1 o] o H PP PP PP PSP PP P PP PPPPPPPPPPPPPPPPPN 25
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),

ST ] oY (1Y, o T U] =Y o o USSP 26
Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz),

o] oY (1Y, o T U] =1 o o SRS 27
Figure 29: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

o] oY (1Y, o T U] =Y o o PSR 28
Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz),

o] ST (1Y, o T U] =1 o o USSP 29
Figure 31: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

o] ST (1Y, o T U] =1 o o USSP 30
Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

o] ST (1Y, o T U] =1 o o USSP 31
Figure 33: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHZz),

ST T (1Y, o T U] =1 o o U 32
Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz),

o701 (1Y, o T U] = T o U 32
Figure 35: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

ST (1Y, o T U] =1 o o SR 33
Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GMHz),

ST T (1Y, o T U] =1 o o U 34
Figure 37: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

ST Sy Q1Y oo (1] =11 o o PP PPPPPPRINt 35
Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),

ST ] Q1Y o To (1] =11 o o PP PPPPRPRINt 36
Figure 39: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

ST Sy Q1Y o To (1] =11 o o PP PPRPPPRINt 37
Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

ST ] Q1Y oo (1] =11 T o PP PPPPPPRINt 38
Figure 41: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

ST ] Q1Y oo (1] =11 T o PO PPPPPPPRNt 39
Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz),

ST e S] Q1Y oo (1] =11 T o PP PPPPPPRINt 39
Figure 43: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

ST ] Q1Y oo (1] =11 T o PP PPPPPPRINt 40
Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

ST =] Q1Y oo (1] =11 T o PP PPPPPPPRINt 41
Figure 45: Test figure of spurious emissions, mode A.3, Horizontal polarity (LGHz —18GHz),

ST =S (1Y oo (1] =11 T o PP PPPPPPRINt 42
Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

ST =] Q1Y oo (1] =11 T o PP PPPPPPRPNt 43
Figure 47: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

ST =S S\ oo (1] =1 T o PP PPPPPPRINt 44
Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

ST S (G 1Y oo (1] =1 T o PSP PPPPPPRPNt 45
Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPPPN 46
Figure 50: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), GFSK

1Y ToTe 0] =1 1o o H PP 46
Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHz),

LTS Q1Y oo 01 1T o PSP PPPPPPRNt 47
Figure 52: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), GFSK

1Y ol 011 1 To] o H PP 48
Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPRN 49
Figure 54: Test figure of spurious emissions, mode B, Vertical polarity (1GHz — 18GHz), GFSK

1Y/ T o [N] =11 o] o RO PSPPI 50

Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),
€11 (1Y (oo B =11 o] o BT T P PP PP PP PPPPPPPPPPPPPPPPPN 51
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz), GFSK

Y oo U1 F= 1T o RO PSR UPPRPRPN 52
Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

o] oY (1Y, o T U] =1 o o SRS 53
Figure 58: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), 8DPSK

Y oo U1 F= 1T} o RO RUPPRPRPN 53
Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHz),

o] ST (1Y, o T U] =1 o o USSP 54
Figure 60: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), 8DPSK

1Y oo U1 F= 1T o RO PSR PPPRPRPN 55
Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

o] ST (1Y, o T U] =1 o o USSP 56
Figure 62: Test figure of spurious emissions, mode B, Vertical polarity (LGHz — 18GHz), 8DPSK

Y oo U1 F= 1 o] o RSP PUPTRRUPPRPRPN 57
Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),

ST (1Y, o T U] =1 o o 58
Figure 64: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz),

ST (1Y, o T U] =1 o o SR 59
Figure 65: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, GFSK

Y oo U1 F= 11 o] o RSP R PP PTRRUPPRPRPN 60
Figure 66: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, GFSK

IMOAUIBLION ... 61
Figure 67: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, GFSK

IMOAUIBLION ... 62
Figure 68: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, GFSK

IMOAUIBLION ... 63
Figure 69: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK

1Y ToTe 0] =1 1 To] o H PP 64
Figure 70: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 8DP SK

1Y ToTe 0] =1 1 To] o H PP 65
Figure 71: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK

1Y ToTe 0] =1 1 To] o H PP 66
Figure 72: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK

1Y ToTe 01 =1 1 To] o H PP 67
Figure 73: Test figure of Conducted emissions, Mode C, liN€ [iVe...........ccoovvviiiiiiii i 68
Figure 74: Test figure of Conducted emissions, Mode C, line neutral .............cccooeeeiiiiiiiiiii e, 69
Figure 75: Test figure of Radiated emissions, Mode C, Below 1GHz, Horizontal ..................ccoovviininnnnn.n. 70
Figure 76: Test figure of Radiated emissions, Mode C, Below 1GHz, Vertical ..........cccccceeeeeeeeiiviiiiiinnnnn. 71
Figure 77: Test figure of Radiated emissions, Mode C, Above 1GHz, Horizontal.............cccoooevvvviiiinnnnn.n. 72

Figure 78: Test figure of Radiated emissions, Mode C, Above 1GHz, Vertical ...........cccccceeeeeeeiiiiiiiinnnnn, 73
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Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 2.14 dBpA/m
6.200000000

Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MHz
/m LERE

1 PK \
MAXH

9 kHz 30 MHz

Date: 5.MAR.2013 08:52:53

Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity
(30MHz - 1GHz), GFSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1154
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( CyYHum.(%) 26 C/55%

EUT: Bluetooth Brainwave Sensor
Mode:  TX2402MHz

Polarization;

Power Source:
Date: 13/03/06/
Time: 11/44/06

Engineer Signature: PEl
Distance:

3m

Harizontal
DC 3.7V

Model:  BL100
Manufacturer: Macrotellect
Note: BDR
700  dBu¥/m
T ! ! Timiti: ———
60
=
10
0 Wb =
10 W R
0.0 ; : : R L
30000 40 B0 6O 70 80 300 400 500 0O 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- |\ (MHz) | (@Buvim)| (@B) | (@Buvim) |(@Buvim)| (@B) | P | ©m | weg) | Reme
1 208.0067| 38.73 -12.22 26.51 4350 |(-16.99] QP

Page:

1

http: /iwww ate-lab.com
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Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz - 1GHz), GFSK Modulation

‘ b & ACCURATE TECHNOLOGY CO., LTD. Site: 23# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503306
Job No.: PYH #1153 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/06/
Temp.{ C)Hum.(%) 26 C/55% Time: 11/36/23
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Medel:  BL100
Manufacturer: Macrotellect
Note: BDR

30.000 300 400 560 60C 700 1000.0 MH=z

Freq. Reading Factor Result Limit  [Margin Height | Degree
No. | MHz) |(Buvim)| (@B) |(dBuvim) |(dBuvim)| (dB) | P | m | wegy | Remar
1 97.6437| 4206 | 1245 | 2961 | 4350 |-1389] QP

Page: 1 http://www.atc-lab.com




Appendix 1 A TUVRheinland®

17030887 001
Produkte
Products Page 7 of 73

Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1062 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/04
Temp.( CYHum.(%) 26 C/55% Time: 8:45:25
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100 '
Manufacturer: Macrotellect
Note: BDR

110.0  dBuv¥/m

100 i H
'1000.000 2000 3000 5060 6000 7000 BODOSODO 18000.0MHz

Vo | | | T | T T o Tey  ay| e
1 2402.000| 102.54 -7.45 95.09 / / peak
2 4804.020| 46.39 -0.30 46.09 74.00 [-27.91| peak
3 4804.020| 42.75 -0.30 42.45 54.00 |-11.55 AVG

Page: 1 http://www.ate-lab.com
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Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1061 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/04
Temp.( CYHum.(%) 26 C/55% Time: 8:33:55
EUT: Bluetooth Brainwave Sensor . Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100 '
Manufacturer: Macrotellect
Note: BDR

0.0 dBu¥/m

100

80

80

60

50

40

20 I S

100 5 i R R

1000.000 2000 3000 5000 6000 7000 80009000 18000.0kHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | MHz) | (aBuvim) | (dB) | (dBuvim) |(dBuvim)| (@B) | | ©m) | (egy | Remark
1 2402.000] 104.01 | -7.45 | 96.56 ; 7| peak
2 4804.015| 48.02 | -0.30 | 47.72 | 74.00 |-26.28| peak
3 4804.015| 4448 | -030 | 4418 | 5400 | 0.82| AVG

Page: 1 hitp: //'www.atc-lab.com
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Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503398
Job No.: PYH #1117 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/05
Temp.( CYyHum.(%) 25 C/50% Time: 15:46:55
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100
Manufacturer. Macrotellect
Note: BDR
70.0  dBuV/m
limit1= R
B0 b e S
50 3
"""""""""""""""" P, Mgt IR g, et bl ;&M
‘ v
bt s i
B e e e e e e e L e e e e
. U S » ...................................................................................
T ...................................................................................
0.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) |(dBuvim) |(@Buvim)| (aB) |2 | m | eg) | Remerk
1 24967.105| 31.84 18.85 50.69 74.00 [-23.31| peak
24967.105| 19.03 18.85 37.88 54.00 |-16.12| AVG

Page: 1 hitp:/Awww. atc-lab com
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Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

- L ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
1 ¥ #1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.. PYH #1118 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/05
Temp.( CYHum.(%) 25 C/50% Time: 15:55:48
EUT: Bluetooth Brainwave Sensor Engineer Signature:  PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: BDR
708 dBuV/m
.; I rp—
; |
T Lot ermame e e mm e e m e e et e amr £ e e rm e st em e emnene
: i
OO O
WWWWWW“WWMMMWMWWWM s
40 ,,.,.,,,,..,v_....__,_i__,_‘_‘__.__u._A_Ag_._A.,‘._h,.””nn.........................._...................__._........,...‘.-...u
B0 e e e __,.4.w,g.v..._......._..‘_.,..‘______‘_4_,_____‘._,__‘__.A_,,,,,..,.._.H.,,...._.._“_...__,___....__
20 oo e O U
10 ...................................................................................
0.0
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (Buvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | P | em) | weqy | Remerk
24958.889| 31.98 18.84 50.82 7400 |-23.18| peak
2 24958.889| 19.63 18.84 38.47 54.00 |-15.53] AVG

Page: 1 http://www. atc-lab.com
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Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz Marker [Tl ]
MT 50 ms 2.59 dBpA/m

Att 10 dB AUTO PREAMP OFF 16.200000000 kHz
dBpA kHz 100 kHz 1 MHz 10 MHz
/m ILERE

120
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1 PK \\\\\\\

|-100
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|50
~
L ~_|
|-60
6DE

|20

|-20
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| [ [ !“*ngnhg [N S

le '

9 kHz 30 MHz

Date: 5.MAR.2013 08:59:20

Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 3.32 dBpA/m

Att 10 dB AUTO PREAMP OFF 6.200000000 kHz

dBpA 1N kHz 100 kHz 1 MHz 10 MHz
P Pl

|-120

~]
I~
L

1 PK \\\\\\\

|-100

~
TDE
|80
~J
\\\\\\\\\J
|60
6DE
|40
i r.,lIr e W sk,
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Date: 5.MAR.2013 09:01:18
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1159 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/07/
Temp.( CyYHum.(%) 26 C/55% Time: 8/34/43
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode:  TX2441MHz Distarice: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: BDR

700  dBu¥/m

' : Timit1: =

60

50

40

30
VT RN U S

10

8o R S
30. 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(aBuvim)| (dB) |P® | cm) | @egy | ROk
1 97.6229| 36.83 | -12.45 | 2438 | 4350 |-19.12] QP

Page: 1 http.//www. atc-lab.com
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz - 1GHz), GFSK Modulation

' 8 ACCURATE TECHNOLOGY CO,, LTD. Siter 2# Chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0756-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1158 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/07/
Temp.( CYHum.(%) 26 C/55% Time: 8/25/44
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: BDR

! : ' ' : limik1 —

60

50

]

30 Lo b

20 ‘M i

L[ T SSURPIUN SO IV .

:

S S

1% H H H H H H N N H i H
30.000 40 50 B0 70 80 300 40D 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  (Margin Height | Degree Remark
No- | MHz) | (aBuvim) | (dB) | (aBuvim) |(aBuvim)| (@B) |4 | ©m) | gegy | Rem
1 576383| 4061 | -12.45 | 28.16 | 4350 |-1534] QP

Page: 1 http:/fwww.atc-lab.com
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,BldQ,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1066 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/04

Temp.( C)/Hum.(%) 26 C/55% Time: 9:31:59

EUT: Blyetooth Brainwave Sensor Engineer Signature: PE!
Mode: TX 2441MHz Distance; 3m

Model:  BL100

Manufacturer: Macrotellect

Note: BDR

110.0  dBu¥/m

100
90
80
60
50
A0 b s :
WWWMWMW f
L R —
100 E Eo P
1000000 2000 3000 5000 600D 7000 90009000 18000.0 MHz
Freq. Reading | Factor Resuit Limit  |Margin Height | Degree
No- | (MHz) |(aBuvim)| (@B) | (dBuvim) |(@Buvim)| (dB) | =™ | cm | @egy | REMer
1 2441.000( 100.13 -7.35 92.78 / / peak
2 4882.032| 48.23 0.14 48.37 74.00 |-25.63| -peak
3 4882.032| 44.72 0.14 44.86 54.00 | -9.14| AVG
Page: 1 http://www. atc-lab.com
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity

(1GHz - 18GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD.
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1065
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polarization:

Vertical
Power Source: DC 3.7V
Date: 2013/03/04

Temp.( CYHum.(%) 26 C/55% Time: 9:19:06

EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode:.  TX 2441MHz Distance: 3m

Model:  BL100

Manufacturer: Macrotellect

Note: BDR

110.0  dBu¥/m

a

70

71 S S PR

00 foeon e SRR SN

L1 S PSR

30

20l

h
H
3

100 : : T
1000.000 2000 jl]l]l] 5000 . 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHz) | (@Buvim) | (dB) | (dBuv/m) |(dBuvim)| (dB) |P¥°® | ©cm | gy | Remark
1 2441.000| 102.50 | -7.35 | 95.15 / /| peak
2 4882.024| 46.84 014 | 4898 74.00 |-25.02[ peak
3 4882.024| 4528 014 | 4542 54.00 | -8.58| AVG

Page: 1
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c 4 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1120 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.( C)YHum.(%) 25 C/50% ‘Time: 16:12:27
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: BDR

700 dBu¥/m

: limit1: -
§ L

60 :

50

40 ,,,,A,,,,,,V...v.m.v..,“_..___.,_‘____;_‘_u_x‘,, et e e e e e e e e e e o

30 . . R

1 T O S U

10 e ...................................................................................

0.0

18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (aBuvim) | (@B) |(dBuvim) |(aBuvim) | (@B) |°S% | cm | ey | Remark
1 24958.889| 31.28 18.84 50.12 74.00 [-23.88| peak
2 24958.889| 19.57 18.84 38.41 54.00 |[-15.58] AVG

Page: 1 http://www.atc-lab.com
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Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

‘ : 8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 AT c _ F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1119 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/05
Temp.( CYHum.(%) 25 C/80% Time: 16:04:13
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2441 MHz Distance: 3m

Model:  BL100
Manufacturer: Macrotellect

Note: BDR

70.0 dBu¥/m

U limitl: —

BO b eonmoe e cn v ——— e e e e e e £ C e o 2 S s

I LT T

40

20 oo ]
10 ,.,.,.,.,,....,....H.....W,_.N..»..».é ------------------------------------------------------------------------------------
0.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) |(dBuvim) |(@Buvim)| (@B) | | em) | wegy | Remerk
1 24983.547| 3193 | 18.88 | 50.81 74.00 |-23.19] peak
2 24963.547| 19.68 | 18.88 | 3856 | 5400 |-1544] AVG

Page: 1 hitp://www. atc-lab.com
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation

RBW 200 Hz Marker [(Ti 1
MT 50 ms 1.79 dBua/m

Att 10 dB AUTO PREAMP OFF 16.200000000 kHz
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-20
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Date: 5.MAR.2013 09:07:16

Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 2.01 dBpA/m

Att 10 dB AUTO PREAMP OFF 6.200000000 kHz

dBuA kHz 100 kHz 1 MHz 10 MHz
/m LERE
o

1 PK

v [

9 kHz 30 MHz

Date: 5.MAR.2013 09:09:14
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A TUVRheinland®

Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

EUT:
Mode:
Mode!:

PYH #1160

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 26 C/55%

Bluetooth Brainwave Sensor
TX 2480MHz

BL100

Manufacturer: Macrotellect

Polarization:

Date: 13/03/07/
Time: 8/42/51

Engineer Signature:  PEI

Distance:

3m

Horizontal
Power Source: DC 3.7V

Note:

BDR

00 ‘ L S N N N
30.000 40 50 I;U 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (@B) |(dBuvim) |(cBuvim)| (@B) |P¥% | tem | (@eg) | Remerk
1 96.8483| 3508 | 12.56 | 2342 | 4350 |-20.08| QP
Page: 1 http://www.atc-lab.com
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A TUVRheinland®

Figure 20: Test figure of spurious emissions, mode
(30MHz - 1GHz), GFSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD.
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

A.3, Vertical polarity

Site: 2# Chamber

Tel:+86-0755-26503290
Fax;+86-0755-26503396

Job No.: PYH #1161 . Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/07/

Temp.( CYHum.(%) 26 C/55% Time: 8/51/42

EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model:  BL100

Manufacturer: Macrotellect

Note: BDR

70.0 dBuV/m

60

50

lmit1: e

40

20
10
0.0 : N T T : : bbb
30.000 40 50 60 7o 8o 300 400 500 60D 700 1000.C WHz
Freq. Reading Factor Result Limit  |Margin Height | Degree |
No- | MHz) | (aBuvim) | (dB) |(dBuvim) |(aBuvim)| (dB) | P | em | weg) | Rem
7 98.4175| 3880 | -12.34 | 2646 | 4350 |-17.04] QP

Page: 1
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A TUVRheinland®

Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —-18GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO,, LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1068

Testitem: Radiation Test

Standard: FCC Class B 3M Radiated

Temp.( C)Hum.(%) 26 C/56%

Polarization;
Power Source:

Date: 2013/03/04

Time: 9:57:48

Horizontal
DC 3.7v

EUT: Bluetooth Brainwave Senscr Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model:  BL100

Manufacturer: Macrotellect

Note:  BDR

110.0  dBu¥/m

=
100
an
it]
FO b e
1]
50
30
20
10,0 : ; I P
1000.000 2000 3000 5000 GOOD 7000 B0OOOIOOD 18000.0 MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) | (dBuvim) [(aBuvim)| (aB) || cm | weg) | REmeT
i 2480.000| 9995 | -7.37 | 9258 7 T | pesk
2 4960.024| 48.51 052 | 4908 | 7400 |-24.87| peak
3 4960.024| 44.93 052 | 4545 | 5400 | -8.55| AVG

Page: 1
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

' 8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1087 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/04
Temp.( C)YHum.(%) 26 C/55% Time: 9:45:02
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI

Mode: TX 2480MHz
Model:  BL100
Manufacturer. Macrotellect

Note: BDR

Distance: 3m

110.0  dBuV/m

* limit1:

100 : ; :

1000.000 2:000 éﬂﬂﬂ : 5000 I;ﬂﬂﬂ 7’I]l]I] Viil][lllélll][lv 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (@Buv/im) | (@B) |(@Buvim) |(dBuvim)| (@B) | | ©my | wegy | REmeTK
2480.000| 104.48 | -7.37 | 97.11 / I | peak
2 4960.034| 50.55 0.52 51.07 7400 |-22.93| peak
3 4960.034| 47.01 0.52 47.53 54.00 | -6.47| AVG
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Appendix 1 A TUVRheinland®

17030887 001
Produkte
Products Page 23 of 73

Figure 23: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), GFSK Modulation

i B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1121 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/05 -
Temp.( CYHum.(%) 256 C/50% Time: 16:20:51
EUT: Bluetooth Brainwave Sensor Engineer Signature: PE!
Mode: TX 2480MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: BDR
70.0  dBu¥/m
: BT FR—
&0 i
50
40 ..,,,,,,,,,,,,,.v.v,ﬁ_..v,....,__..,__.____E.__u.,___“_A_._“.,A_._.,__u,_A,,,,,".._,,_..._...4_....__.,.__..___“_._Uv,,,.,,
71 NN TP - . -
20 b e ee e eh ettt eo oot reren e o e e e
T e et e e e e e e e e e e S e e e e n e e v
0.0 :
18000.000 20000 50000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (Buvim)| (dB) | (dBuVim) |(dBuvim){ (dB) | =% | (cm) | (aegy | REme
i 24950.674| 30.99 18.83 49.82 74.00 |-24.18| peak
2 24950.674| 19.99 18.83 38.82 54.00 |-15.18] AVG
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Figure

24: Test figure of spurious emissions, mode A.3, Vertical polarity

(18GHz - 25GHz), GFSK Modulation

; ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c ‘ F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1122 . Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/05
Temp.{ CYHum.(%) 25 C/50% Time: 16:28:09
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note:  BDR
700  dBuV/m
5 § limit1: —_—
S oo e n e e e n e e e s e
: i
L 10U ﬂ%“
WWWWMWWMWMWWMW
40 .._‘._______A..A_,_.,._U_A,,,v_,,,,,,,,_.é_..._...._.__._‘__“__“_“_,_,”.v.",........._.._.......A.............._.......“... ]
30 .‘_.,_,,..___..v_,._.._._.____._....‘.._.A_,:E“..A_A.,u.w,,.,..,.,......H......,.\..,....A...,,,,‘.,,.v_.,,.,____._.__.___“...____.._..,
20 b et oot et e e e
10 ...................................................................................
0.0
18000.000 20000 » 25000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (aBuvim) |(dBuvim)| (@B} |Po% | em) | cegy | Remark
1 24934.254| 31.64 18.81 50.45 74.00 |-23.55| peak
2 124934.254| 19.84 18.81 38.65 54.00 |-15.35| AVG
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Figure 25: Test figure of spurious emissions, mode A.1, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz Marker
MT 50 ms

Att 10 dB AUTO PREAMP OFF 16.200000000 kHz
dBpA kHz 100 kHz 1 MHz 10 MHz
/m ILERE
120
~]
I~
N
1 PK \\
|-100
~l
TDE
|50
~
L \I
|50
6DE
|20
|20
\WL I fas o

| ol Tl

9 kHz 30 MHz

Date: 5.MAR.2013 09:13:11

Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 0.75 dBpA/m

Att 10 dB AUTO PREAMP OFF 6.200000000 kHz

dBpA 1N kHz 100 kHz 1 MHz 10 MHz
/m LERE
o

1 PK \
MAXH

9 kHz 30 MHz

Date: 5.MAR.2013 09:15:18
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz - 1GHz), 8DPSK Modulation

‘ ' 8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
] AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1163 Polarizationi:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/07/
Temp.( C)YHum.(%) 26 C/55% Time; 8/08/02
EUT: Bluetocth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model:  BL100
Manufacturer: Macroteliect

Note: EDR

0.0 oo b b : ; ;

30.000 40 50 60 7D 80 300 408 _r;ﬂﬂ l;ﬂll }Ul] .1Uﬁﬂ_ﬂ MHz
Freq. Reading Factor Result Limit  jMargin Height | Degree
No- | (MHz) | (dBuvim) | (dB) |(dBuvim) |(dBuvim)| (@B) |PZ°% | em) | (egy | Remak
1 570064| 3564 | -1245 | 2319 | 4350 |-2031| QP

Page: 1 hitp://iwww.atc-lab.com
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Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

_ B ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
' AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1162 - Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/07/
Temp.( CYHum.(%) 26 C/55% Time: 8/59/55
EUT: Bluetooth Brainwave Sensor Engineer Signature:  PE]
Mode: TX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

70.0 dBu¥/m

H H limit1: e

30.000 40 50 60 70 80 300 400 500 600 700 1600.0 MHz

Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No- | Mtz) [ (dBuvim) | (dB) | (@Buv/m) |(dBuvim) | @B) | | om) | (egy | Remark
1 97.5852| 38.04 | 1246 | 2558 | 4350 |17.92] QP

Page: 1 http://www.atc-lab.com
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Figure 29: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz -18GHz), 8DPSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
- AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1072 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/04
Temp.( C)Hum.(%) 28 C/55% ’ Time: 10:47:04
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

110.0  dBuV¥/m

; Tt
100 : L
a0
80
60
a0
40
20
10.0 : : ; E b
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | == | ©om | @egy | Remerk
7 2402.000| 10082 | 745 | ©3.47 7 7| peak
2 4804.028| 4879 | -0.30 | 48.49 | 7400 |2551| peak
3 4804.028| 4518 | -0.30 | 4488 | 54.00 | 9.12| AVG

Page: 1 http://www.atc-lab.com
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Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

- & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job Neo.: PYH #1071 Polarization:  Vertical
Standard: FCC Class B 3M Radiated ’ Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/04
Temp.( CYyHum.(%) 26 C/55% ) Time: 10:36:20
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz . Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

110.0 dBuV/m

100

90

80

70

60

50

40

30

20

10.0 : : : : A

1000.000 2‘["]0 :’i[ll]l] I él]l]ll éﬂl]l] }ﬂ[ll] éﬂﬂl] !':]ﬂﬂﬂ l 18000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (aB) | =% | ©@m) | (degy | REmak
1 2402.000] 104.12 | 7.45 | 96.67 7 7 | peak
2 4804035 5002 | -0.30 | 4972 | 7400 |2428] peak
3 4804035| 4644 | -030 | 46.14 | 5400 | 7.86| AVG

Page: 1 hitp://www.atc-lab.com
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Figure 31: Test figure of spurious emissions, mode A.1, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

Fon ® ACCURATE TECHNOLOGY CO., LTD. Site: 2i Chamber
-t - F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
. Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1126 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated ~ Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.( CYHum.(%) 25 C/50% Time: 17:01:09
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

700  dBuV/m

;"ii':ﬁiﬁ: —

60

50

20 foonomor e e e e e 2o e et ar e A An et n e n et e

10 ...................................................................................

0.0

18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuv/m) | (dB) | (dBuvim) |(aBuvim)| (@B) | %% | cm) | (degy | Re™rk
24942 463| 31.89 18.82 50.71 74.00 |-23.29| peak

2 24942.463| 20.89 18.82 39.71 54.00 |-14.29| AVG

Page: 1 http:/Awww. atc-lab.com
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Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

Ny ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#1125 . Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.( C)Hum.(%) 25 C/50% Time: 16:53.50
EUT: Bluetooth Brainwave Sensor Engineer Signature:  PEI
Mode: TX 2402MHz Distance: 3m

Model:  BL109
Manufacturer: Macrotellect

Note: EDR

70.0 dBu¥/m

60

50

40

20

10

0.0 :

18000.000 20000 25000.0MHz
No. JKXEQZ') (ﬁgi&rg) F(Zg)o ' (d';is;;]/]r:m) (dIIB_Lr{];}m) “erg)in Detectar NP | ey | Remark
1 24983.547| 3185 | 18.88 | 5073 | 74.00 |-2327| peak
2 24983547| 1985 | 18.88 | 28.78 | 74.00 |-35.27| AVG
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Figure 33: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 0.02 dBpA/m

Att 10 dB AUTO PREAMP OFF 16.200000000 kHz

dBpA kHz 100 kHz 1 MHz 10 MHz
/m LERE

|-120

~_]
I~
N

1 PK \

|-100

~
TDE
l-80
I~
L \I
|60
6DE

|20

|-20

N

L

| Ul oLl

| A L .LJ -

-20

9 kHz 30 MHz

Date: 5.MAR.2013 09:19:23

Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 4.79 dBpA/m

Att 10 dB AUTO PREAMP OFF 6.200000000 kHz

dBpA 1N kHz 100 kHz 1 MHz 10 MHz
/m LERE
o

F
|12
~]
I~
L
1 P \
|-100
~J
TDE
|80
I~
\\\\\[
|60
6DE
|40

&

9 kHz 30 MHz

Date: 5.MAR.2013 09:21:25
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Figure 35: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer: Macrotellect

Job No.: PYH #1164

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CyHum.(%) 26 C/55%
EUT: Bluetooth Brainwave Sensor
Mode: TX 2441MHz

Model:  BL100

Polarization:

Power Source: DC 3.7V
Date: 13/03/07/

Time: 9/16/54

Engineer Signature:  PEI
Distarice;

3m

Horizontal

Note:

EDR

0o b : L
30.000 40 éﬂ 60 70 80 300 400 500 G600 700 10000 MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree
No- | MHz) |(aBuvim)| (@B) |(dBuv/m) |(dBuvim) | (@B) |P¥ | tom) | eqy | Remerk
1 §7.3523| 3400 | -1249 | 2151 2350 | 2189 QP
Page: 1 http: /fwww.atc-lab.com
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Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GMHz), 8DPSK Modulation

| 8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503398
Job No.. PYH #1165 Polarization: ~ Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/07/
Temp.( CYHum.(%) 26 C/55% Time: 9/24/07
EUT: Bluetooth Brainwave Sensor Engineer Signature:  PEI
Mode; TX 2441MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

70.0  dBuV/m

60

50

40

a0

20

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 WHz

Freq. Reading Factor Result Limit [Margin Height | Degree
| No. (MHz) | (@Buvim) | (dB) | (dBuv/m) |(dBuVim)| (aB) |P%*°% | cm) | (@egy | Rema
1 97.6620] 39.33 | 1245 | 26.88 4350 |-1662] QP
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A TUVRheinland®

Figure 37: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), 8DPSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  BL10C

Job No.: PYH #1076
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( C)YHum.(%) 26 C/55%

EUT: Bluetooth Brainwave Sensor
Mode: TX 2441MHz

Manufacturer: Macrotellect

Polarization:
Power Source:

Date: 2013/03/05

Time: 8:31:38

Engineer Signature:  PEI
Distance:

3m

Horizontal
DC 3.7V

Note: EDR

110.0 dBuV/m

100

90

80

70

50

30

20

A0 b n e e

10.0 : ; ; [
1000.000 3000 5000 6000 7000 BODO3J000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (@B) |(dBuvim) |(aBuvim)| (dB) |Z | tom) | (degy | Remerk
1 2441.000( 101.12 -7.35 93.77 / ! peak
2 4882.020( 47.25 0.14 47.39 74.00 |-26.61| peak
3 4882.020( 43.68 0.14 43.82 5400 |-10.18| AVG
Page: 1 http: /fwww.atc-lab.com
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A TUVRheinland®

Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bidg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job. No.. PYH#1075 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.{ - CYHum.(%) 26 C/55% Time: 8:21:11
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2441MHz Distance; - 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

1100 dBu¥/m

100

90

80

70

60

50

40

20

100 ; N N

1000.000 2000 3000 5000 6000 7000 80BGSO0D 19000.0 MHz

Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | =] cm) | (egy | Remer
1 2441.000| 102.65 -7.35 95.30 / / peak
2 4882.018] 47.78 0.14 47.92 74.00 |-26.08( peak
4882.018| 44.16 0.14 44.30 54.00 | -9.70 | AVG

Page:
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Figure 39: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), 8DPSK Modulation

i ‘ 8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
~ AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#1127 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source;: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.( CYHum.(%) 25 C/50% Time: 17:11:21
EUT: -  Bluetooth Brainwave Sensor Engineer Signature: PEI
Mede: TX 2441MHz Distance; 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR
70.0 dBuV/m
I Ep—
1 P Lo e e e e o e e e e a A e £ e e
50 """"""""""""""""""""""""""""""""""""""""""""""""""" W M
" il b ‘“WWWW”EWWMMWMWMWMWMWMWMW
30 - - .
| et en e meh et e oo s s eenemnnn 5
L O
6.0
18000.000 26000 Z5000.0MHz2
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (aBuvim) | (@B) | (dBuVim) |(dBuVim)| (d@B) |P% | cm | eq) | Remam
1 24934.254| 31.74 18.81 50.55 74.00 [-23.45| peak
2 24934.254| 19.14 18.81 37.95 54.00 |-16.05| AVG

Page: 1 http://www.atc-lab.com
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Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity

(18GHz

— 25GHz), 8DPSK Modulation

r 8 ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1128 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.( C)YHum.(%) 25 C/50% Time: 17:19:38
EUT: Bluetooth Brainwave Sensor Engineei' Signature:  PEI
Mode: TX 2441Hz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR
700  dBuV/m
Timit1- =
B0 dmrmemrs o mn ma it e e e A R AR H K e o m S 8 ok e e e b o
w | oy
M‘ "\‘WV*WW ﬂWWWWWWMWVMWWMW
30 _..V__A,.,v_._."_...,..__uu.
20 b et em ettt e e o]
T S GOSN I
0.0 :
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree ;
No- | (MHz) | (dBuvim) | (@B) | (dBuvim) |(dBuvim)| (aB) | =% | m) | (egy | REma
1 24852.315| 31.60 18.69 50.29 74.00 |-23.71| peak
2 24852.315| 20.00 18.69 38.69 54.00 |-15.31] AVG

Page: 1 http://www.ate-lab.com
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Figure 41: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 1.35 dBpA/m
Att 10 dB AUTO PREAMP OFF 16.200000000 kHz
dBpA kHz 100 kHz 1 MHz 10 MHz
/m LERE
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N
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~
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-20
9 kHz 30 MHz

Date: 5.MAR.2013 08:46:57
Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity

(9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 1.62 dBpA/m
Att 10 dB AUTO PREAMP OFF 6.200000000 kH=z
dBuA kHz 100 kHz 1 MHz 10 MHz
e
L 120
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MAXHE 1 100
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|20
N
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g
| 'ﬂ‘ “{‘ALL; l L
-20
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Date: 5.MAR.2013 08:48:56
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Figure 43: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  PYH #1167 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/03/07/
Temp.( CYHum.(%) 26 C/55% Time: 9/42/31
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

700  dBuVW/m

; limit1:

60

50

10

| T S

20

10

0o ; R N N : : : [ N

30.000 40 50 60 7D 80 300 400 500 600 700 1000.0 MHz

Freq. Reading Factor Result Limit Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) |(dBuVim) |(dBuvim)| (dB) | =™ | (em) | (eg) | Remar
1 96.5985| 34.55 -12.59 21.96 43.50 |-21.54| QP
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Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz - 1GHz), 8DPSK Modulation

ATC)

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Model:  BL100

Job No.: PYH #1166
Standard; FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( C)YHum.(%) 26 C/55%

EUT: Bluetooth Brainwave Sensor
Mode: TX 2480MHz

Manufacturer: Macrotellect

Polarization:  Vertical
Power Source: DC 3.7V
Date: 13/03/07/

Time: 9/33/13

Engineer Signature: PEI
Distance: 3m

Note: EDR

708  dBuv/m

30.000 40

50 I;U

70

80

300 400 500 600 760 1000.0 MHz

Freq. Reading Factor Resuit Limit |Margin Height | Degree
No- | MHz) | (aBuvim)| (@B) |(dBuvim) |(cBuvim)| (dB) |P%% | @m | wegy | Remem
1 975434 39.44 | 1246 | 26.08 | 4350 |-1652| QP

Page: 1
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Figure 45: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz -18GHz), 8DPSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bidg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

EUT:
Mode:
Model:

Job No.:

PYH #1077
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 26 C/55%

Bluetooth Brainwave Sensor
TX 2480MHz

BL100

Manufacturer: Macrotellect

Polarization:
Power Source:

Date: 2013/03/05

Time: 8:43:00

Engineer Signature: PEI
Distance:

3m

Horizontal
pC 37V

Note:

EDR

110.0 dBuV/m

Tt —

10.0 ; ; I N
1000.000 éUUﬂ 3000 5000 6000 Y000 86003000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (@Buvim) | (@B) | (@Buvim) |(aBuvim)| (dB) | =% | em) | weg) | Remark
1 2480.000| 100.16 | 7.7 | ©2.79 7 7 | peak
2 4960.032| 47.16 052 | 47.68 | 74.00 |26.32| peak
3 4960.032| 43.45 052 | 43.97 | 5400 |-10.03| AVG

Page: 1
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Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

. ) ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
- AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1078 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.( C)Hum.(%) 26 C/55% Time: 8:55:42
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note:  EDR

110.0 dBuV/m

i H i i '

1000.000 2000 3000 5000 6000 700D 8000 SO00 18000.0MHz

No. ('Kﬂﬁi) (5535’/'73% F(gfat;) ' (dgig\‘/ljlr;) (dé::n\/l/tm) “’}35’)‘“ etectr | e | Taegy | Remark
1 2480.000| 10344 | -7.37 | 96.07 7 7| peak
2 4960.019| 47.33 052 | 47.85 74.00 |-26.15| peak
3 2960.019| 43.75 052 | 4427 | 5400 | 9.73| AVG
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Figure

47: Test figure of spurious emissions, mode A.3, Horizontal

polarity (18GHz —25GHz), 8DPSK Modulation

-® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  PYH #1129 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test -Date; 2013/03/05

Temp.( CYHum.{%) 25 C/53% Time: 17:28:24

EUT: Bluetooth Brainwave Sensor Engineer Signature:  PEI

Mode: TX 2480MHz Distance: 3m

Model:  BL100
Manufacturer: Macrotellect

Note:

EDR

70.0  dBu¥/m

;Iimiﬂ: —_
BO | erennrasamssrarasasassnosemssnens oebeesmmsana s e s s et s et e eeee e e s en e eoeemeeee oot e s s oo oo eneerereree
50 ,,“,,..,“.,,.,_,,,.,,_,,._..,.,...,,.i, --------------------------------------------------------------------------------
WWWMWWWWWWMWW
ek |
30 ,_‘_A_A.._.u...u,..“_,,....v.,._._..__.._;__..4__.__“...“,_..A,,u.._,....N____.__,_._______.._A“__‘_.“,MM.........___..._._. .
1 b e e e e n e e a5 e e o e
1 g %, ----------------------------- R e TR -
0.6 :
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (aB) | (dBuvim) |(dBuvim)| (dB) | %% | em) | (eg) | Roma
1 24885.058| 31.90 1874 | 5064 74.00 |-23.36] peak
2 24885.058] 19.90 1874 | 38.64 5400 |-15.36] AVG

Page: 1 hitp://www.atc-lab.com
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Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity

(18GHz - 25GHz), 8DPSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Matetial Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1130

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( CYHum.(%) 25 C/52%
EUT: Bluetooth Brainwave Sensor
Mode: TX 2480MHz

Model:  BL100

Manufacturer: Macrotellect

Polarization:  Vertical
Power Source: DC 3.7V

Date: 2013/03/05
Time: 17:37:50

Engireer Signature:  PEI

Distance: 3m

Note: EDR

70.00  dBu¥/m

; Timit1: e §
P R et
: i
0 G SO S OO o
m'wz‘d'.lm u.“-'n‘w..' ALJMIJ';][.AWMWWMW
: rhfoilt
20 b e e nme e e o em et oo e e e £ e st e e e .
B T T T T PN S
0.0 i
18000.000 20000 75000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) |(dBuvim) |(aBuvim)| (@B) | P | cm) | (cegy | Remark
1 24917.845( 31.89 18.78 50.67 74.00 |-23.33| peak
2 24917.845| 19.83 18.78 38.61 54.00 |-15.39| AVG
Page: 1 http://www.atc-lab.com
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Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 0.81 dBpA/m

Att 10 dB AUTO PREAMP OFF 6.200000000 kHz
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Date: 5.MAR.2013 08:29:16

Figure 50: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 1.79 dBuA/m
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Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz - 1GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 ‘ ¥ F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-28503290
- Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1150 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/03/06/
Temp.( CYHum.(%) 26 C/55% . Time: 11/08/19
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: BDR

700 dBu¥/m

: { ! : ; limitt: —

&0

50

40

30

20 :

10 :

00 R

30000 40 50 60 70 80 300 00 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree

No. (MHz) | (@Buvim) | (@B) | (dBuvim) |(dBuvim)| (dB) | P | m | weg) | Remek
1 400.5500| 34.66 -6.80 27.86 46.00 |(-18.14| QP

Page: 1 http://www. atc-lab.com
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Figure 52: Test figure of spurious emissions, mode B, Vertical polarity

(30MHz - 1GHz), GFSK Modulation

] 5 ACCURATE TECHNOLOGY CO., LTD.
] AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1149 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/06/

Temp.( CYHum.(%) 26 C/55% Time: 10/59/56

EUT: Bluetooth Brainwave Sensor Engineer Signature: PEl
Mode: RX 2402MHz Distance: 3m

Model:  BL100

Manufacturer: Macrotellect

Note: BDR

70.0  dBu¥/m

60

50

limit1: _—

40

30 booeenn
20

10

I

30.! (;'l] il] . 300 -il]l] él]ﬂ éﬂﬂ Fl'l]l] .1060.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- I (MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) |P*®™ | cm | @eg) [ ReMar
1 97.3600| 3971 | -12.49 | 27.22 | 4350 |-16.28] QP

Page: 1
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Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity

(1GHz -18GHz), GFSK Modulation

' . & ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  PYH #1081 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.{ C)YHum.(%) 26 C/55% Time: 9:27:02
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: BDR

80.0 dBu¥/m

E : I ’ H H ! Iimit1= -——

70 i ;

60

40 X

30 1

2 -

10.0 : :

1000.000 2000 3000 5000 6000 7000 S0D0IDOD T8000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) |(@Buvim)| (dB) |(dBuVim) |(cBuvim)| (dB) | o™ | cm | (eg) | Remar
1 12331.662( 11.00 38.23 49.23 74.00 |-24.77| peak
2 12331.662| 0.97 38.23 39.20 54.00 |-14.80| AVG
Page: 1 http:#www. ate-lab.com
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Figure 54: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

4 = & ACCURATE TECHNOLOGY CO., LTD. Site: 23# Chamber
1 AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.:  PYH #1082 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/05
Temp.( CYHum.(%) 26 C/55% Time: 9:36:28
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: BDR

80.0  dBu¥/m

70 ;

60

o bt

» A -

10.0 : : P

1000.00D 2000 3000 5000 6000 7000 80009000 T000.0MHz
Freqg. Reading Factor Result Limit  |Margin Height | Degree
No. | M) | (@Buvim)| (dB) | (@Buvim) |(dBuVim)| (dB) | P | @m | @egy | Remark
13611.841 9.99 39.78 49.77 74.00 |[-24.23] peak

2 13611.841 -1.78 39.78 38.00 54,00 |-16.00] AVG

Page: 1 http:/iwww.ate-lab.com
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Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

PYH #1123
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( CYHum.(%) 25 C/50%

Bluetooth Brainwave Sensor

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 2013/03/05

Time: 16:36:20

Engineer Signature:  PEI
Distance: 3m

EUT:
Mode: RX 2402MHz
Model:  BL100
Manufacturer: Macrotellect
Note: BDR

700  dBu¥/m

limit1: —

30 R .
| T RPN g ...................................................................................
L1 S e :i- -----------------------------------------------------------------------------------
0.0
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (@BuV/m) | (dB) | (dBuv/m) |(cBuvim)| (aB) | P01 | (cm) | (deg) | ReEmark
1 24958.886| 31.15 18.84 | 49.99 74.00 |-24.01| peak
2 24958.888| 19.78 18.84 | 38.62 54.00 |-15.38] AVG
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

‘ & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bidg,A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1124 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/05
Temp.( C)YHum.(%) 25 C/50% Time: 16:44:32
EUT: Bluetooth Brainwave Sensor Engineer Signature:  PEI
Mode: RX 2402MHz Distance: ~ 3m
Model:  BL100
Manufacturer: Macrotellect
Note: BDR
70.0  dBuV/m
60 i
50 E
30 - - -
1 SR e oo o ookt e e
T ....................................................................................
0.0 :
18000.000 20000 25000.0 MHz
Freq. | Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuvim) [(aBuvim)| (@B) | | m) | (degy | Remark
1 25000.000| 31.55 18.90 50.45 74.00 |-23.55| peak
2 25000.000( 20.14 18.90 39.04 54.00 |-14.96] AVG
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Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz Marker
MT 50 ms

Att 10 dB AUTO PREAMP OFF 16.200 o
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Date: 5.MAR.2013 08:45:00

Figure 58: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz Marker 1 [T1 ]
MT 50 ms 1.01 dBpA/m

Att 10 dB AUTO PREAMP OFF 6.200000000 kHz

dBuA kHz 100 kHz 1 MHz 10 MHz
/m LFRE
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|80
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N

9 kHz 30 MHz

Date: 5.MAR.2013 08:37:10
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Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity

(30MHz — 1GHz), 8DPSK Modulation

) ACCURATE TECHNOLOGY CO,, LTD.
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

60

50

Job No.:. PYH #1151 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/06/
Temp.( CYHum.(%) 26 C/55% Time: 11/17/39
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

700  dBuV/m ~

H i H H H H limit1: —_—

40

20

0g ; R : : ; : L
30.000 : 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim)| (@B) |(dBuvim) |(@Buvim)| (@B) | | om) | (ceg) | Remar
1 207.9968| 39.21 .| -12.22 26.99 43.50 |-16.51| QP
Page: 1 http: //www.afc-lab.com
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Figure 60: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

ATC)

ACCURATE TECHNOLOGY CO.,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  BL100

Job No.: PYH #1152
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( CYHum.(%) 26 C/55%

EUT: Bluetooth Brainwayve Sensor
Mode: RX 2402MHz

Manufacturer: Macrotellect

Polarization:

Power Source:
Date: 13/03/06/
Time: 11/27/35

Engineer Signature: PEI
Distance:

3m

Vertical

DC 3.7V

Note: EDR

70.0  dBu¥/m

60
50

0

20

(N SRS P S

0.0 H H H v H H
30.000 40 EIII]l] 400 500 600 70D : IUliU.U MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (cBuvim) |(@Buvim)| (dB) | o™ | (cm) | (egy | Rema
1 97.6297| 4123 | -12.45 | 26.78 | 4350 |-1472] QP
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Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity
(1GHz -18GHz), 8DPSK Modulation

& 8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1088 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/05
Temp.( C)Hum.(%) 26 C/55% Time: 10:32:04
EUT: Bluetooth Brainwave Sensor Engineer Signature:  PEI
Mode: RX 2402MHz Distance: 3m
Model:  BL100 ‘
Manufacturer: Macrotellect
Note: EDR

80.0 dBuV/m

70

&0

L1 I _.’~4..

T N .

30

20

1000.000 2000 3000 5000 OO0 7000 80003000 15600.0MHz
Freg. Reading Factor Result Limit |Margin Height | Degree

No. | MHz) | @Buvim)| (@B) |(@Buvim) |(dBuvim)| (@B) | P | €m) | wegy | Romark
1 13692.796 9.94 39.91 49.85 74.00 |-24.15| peak
2 13692.796| -1.91 39.91 38.00 54.00 |-16.00| AVG

Page: 1 htip://www.atc-lab.com
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Figure 62: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

] B ACCURATE TECHNOLOGY CO.,, LTD. Site: 2# Chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1087 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date:- 2013/03/05
Temp.( CyYHum.(%) 26 C/55% Time: 10:23:17
EUT: Bluetooth Brainwave Sensor Engineer Signatire: PEI
Mode: RX 2402MHz Distance: 3mi
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

80.0  dBuV/m

70

60

50

40

30

20

100 i i N T
1000.000 2000 3000 5000 G000 700D 800G9000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. 1 mHz2) | (@Buvim)| (dB) | (dBuv/m) |(Buvim) | (dB) || em) | wegy | Remark
1 13530.607|  9.98 3965 | 4963 | 7400 |-24.37| pesk
2 13530.607| 125 | 3965 | 38.40 | 5400 |-1580| AVG

Page: 1 http://www atc-[ab.com
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Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#1131 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.( C)YHum.(%) 25 C/53% Time: 17:45:57
EUT: Bluetooth Brainwave Sensor Engineer Signature:  PEI
Mode: RX 2402MHz ) Distance: 3m

Model:  BL100
Manufacturer: Macrotellect

Note: EDR
700 dBu¥/m
50
50 %
. 1 I évv.,”..“...,.n..»._....».u..».,...; ............................................. -
10 v-vu—v~—~--~-~~~~—----»-»--»--»--wnii ---------------------- R e L LR P TP P P -
0.0 ?
18000.000 20000 25000.0Hz
No. (';;E[;) (ngislilr:g) F(Zg)o ' (dRBii/u/irtm (dé:{]/i/tm) M(?jiag)m petecter | 02 | Taagy | Remark
1 24803.251| 3192 | 18.75 | 5067 | 74.00 |-23.33] peak
2 24803.251| 1961 | 18.75 | 38.36 | 54.00 |-15.64| AVG

Page: 1 http://www.atc-lab.com
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Figure 64: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503398

Job No.: PYH #1132 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: - DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.( CYHum.(%) 25 C/53% Time: 17:52:52
EUT: Bluetooth Brainwave Sensor Engineer Signature:  PEI
Mode: RX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Note: EDR

70.0 dBu¥/m

: T Timitd =
: L

&0

50

40 ,...,,,V.,,,,,,.v.v..,_,._..._.______...___Ex_‘_“__,_.‘_A_.._u_‘,,,,,,.,,.......___u__“__.__‘..___‘_“A___A“_,..,"..".”_..,‘._

30 - - - - -

1 e e e am erf e e e e e eneen e e e em e e .

L ................................................................................... L

0.0

18000.000 20000 25000, 0MHz
Freq. Reading Factor Result Limit  |Margin Height | Dagree

No. | MHz) | (@Buvim) | (@B) | (@Buvim) |(cBuVim)| (@B) |P% | omy | (degy | Remark
1 24926.048| 31.70 18.80 50.50 74.00 [-23.50] peak
2 24926.048| 19.08 18.80 37.88 54.00 |-16.12| AVG

Page: 1 http://www. atc-lab.com
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Figure 65: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+B6-0755-26503230
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.: PYH #1063 Polarization: Hornzontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/04
Temp.( CMHum.(%) 26 C/35% Time: 8:57:22
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Mote:  BDR

1000 dBuVSm

it :

an Tl 2:

B0

T

=]

50

1

" WWMMMWUNMWM«W LN'“'

T PP S

20

10

0o

2310000 23900 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |

Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 2385993 49.78 -7.56 4222 T4.00 |-31.78| peak
2 2385993 4066 -7.56 33.10 4.00 |-20.80| AVG

Page: 1 hitp:faww ate-lab. com
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Figure 66: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+B6-0755-26503230
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306
Job Ne.: PYH #1064 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/04
Temp.( CMHum.(%) 26 C/35% Time: 9:08:21
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Mote:  BDR
1000 dBuVSm
it :
an Tl 2:
B0
T
=]
1] e e e e e e e e n e e = e = = A e = 8 e e R e e
" WL
a0 e m e mm e m e e e e = e = e = e e = = e e = = = = e i = R R R R = e e R = e e e e .
20
10
0o
2310000 2300 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |
Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 2386.024( 52498 -7.56 4542 7400 |-28.58| peak
2 2386.024( 4216 -7.56 34 60 400 |-19.40| AVG

Page: 1 hitp:faww ate-lab. com
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Figure 67: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, GFSK Modulation

maﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+B6-0755-26503230
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.: PYH #1069 Polarization: Hornzontal

Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/03/04

Temp.( CMHum.(%) 26 C/35% Time: 10:13:25

EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI

Mode: TX 2480MHz Distance: 3m

Model:  BL100
Manufacturer: Macrotellect

Mote:  BDR

1000 dBuvSm

imit1
il 2
NMMMWMMMW

0

20

10

0o

2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |

Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) s=cter (em) | {geg.)
1 24533.500( 50.73 -1.37 43.36 7400 |-30.84| peak
2 2433.500( 41.27 -1.37 33.90 4.00 |-2010| AVG

Page: 1 hitp:faww ate-lab. com
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Figure 68: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, GFSK Modulation

mav ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A, Changyuan Mew Material Port Keyuan Rd, Tel +86-0735-26503290
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.: PYH #1070 Polarization: Vertical

Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/03/04

Temp.( CMHum.(%) 26 C/35% Time: 10:24:07

EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI

Mode: TX 2480MHz Distance: 3m

Model:  BL100
Manufacturer: Macrotellect

Mote: BDR
1000 dBuVSm
it :
an Tl 2:
B0
T
=]
50
4
0
20
10
0o
2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |
Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) s=cter (em) | {geg.)
1 24533.500( 57485 -1.37 50.58 T4.00 |-23.42| peak
2 2433.500( 4647 -1.37 3910 2400 |-14.80| AVG

Page: 1 hitp:faww ate-lab. com
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Figure 69: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, 8DPSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.: PYH#1073 Polarization: Hornzontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/04
Temp.( CMHum.(%) 26 C/35% Time: 10:58:40
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Mote: EDR

1000 dBuVSm

it :

an Tl 2:
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2310000 23900 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |

Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 2385909 4881 -7.56 41.05 T4.00 |-32.95| peak
2 2385909 3936 -7.56 31.80 400 |-22.201 AVG

Page: 1 hitp:faww ate-lab. com
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Figure 70: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, 8DP SK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.: PYH #1074 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/04
Temp.( CMHum.(%) 26 C/35% Time: 11:09:33
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Mote: EDR

1000 dBuVSm

it :

an Tl 2:
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20
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2310000 23900 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |

Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 2386.016( 51.67 -7.56 44 11 7400 |-29.89| peak
2 2386.016( 41.26 -7.56 33.70 4.00 |-20.30| AVG

Page: 1 hitp:faww ate-lab. com
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Figure 71: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, 8DPSK Modulation

maﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+B6-0755-26503230
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.: PYH #1079 Polarization: Vertical

Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/03/05

Temp.( CMHum.(%) 26 C/35% Time: 9:07:18

EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI

Mode: TX 2480MHz Distance: 3m

Model:  BL100
Manufacturer: Macrotellect

Mote: EDR
1000 dBuVSm
it :
an Tl 2:
B0
T
=]
50
4
0
20
10
0o
2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |
Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) s=cter (em) | {geg.)
1 24533.500( 55.56 -1.37 4519 7400 |-25.81| peak
2 2433.500( 4367 -1.37 36.30 400 |[-17.70| AVG

Page: 1 hitp:faww ate-lab. com
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Figure 72: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, 8DPSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+B6-0755-26503230
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.: PYH #1030 Polarization: Hornzontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/05
Temp.( CMHum.(%) 26 C/35% Time: 9:18:31
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  BL100
Manufacturer: Macrotellect
Mote: EDR

1000 dBuVSm

it :

an Tl 2:
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2463500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |

Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 24533.500( 51.54 -1.37 4417 7400 |-29.83| peak
2 2433.500( 4037 -1.37 33.00 4.00 |-21.00] AVG

Page: 1 hitp:faww ate-lab. com
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A TUVRheinland®

Figure 73: Test figure of Conducted emissions, Mode C, line live

ACCURATE TECHNOLOGY CO.,LID

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:
Cperating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Start of Test:

Bluetooth Brainwave Sensor M/N:BL100
Macrotellect

Charging

1#Shielding Room

PEI

L 120V/60Hz

4/8/2013 / 2:28:35PM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuV]

I
300k 400k

600k

I
800k 1
Frequency [Hz]

PEL~0408-V04_fin
PEI-0408-v04_fin2
PEI-0408-V04_pre
PEI-0408-V04_pre2
FCC 15B V QP
FCC 15B V AV

% % x MES
+ + + MES
— MES
MES
LIM
LiM

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-(0408-V04 fin"

4/8/2013 2:31PM
Freguency Level Transd Limit Margin Detector Line
MHz dBuv dB dBuv dB
0.19059¢ 46,50 11.7 64 17.5 QP Ll
0.517062 38.20 12.6 56 17.8 QP Ll
0.933537 40.30 12.5 56 15.7 QP ‘L1
MEASUREMENT RESULT: "PEI-0408-V04 fin2"
4/8/2013 2:31PM
Frequency Level Transd Limit Margin Detector ILine
MHz dBpv dB dBuv ds
0.191358 38.20 11.7 54 15.8 Av Il
0.626268 30,40 12.6 46 15.6 AV Ll
0.933537 30.40 12.5 46 15.6 AV Ll
Page 1/1 4/8/2013 2:31PM PEI-0408-V04

PE

GND
GND
GND

PE

GND
GND
GND
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A TUVRheinland®

Figure 74: Test figure of Conducted emissions, Mode C, line neutral

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Bluetooth Brainwave Sensor M/N:BL100
Manufacturer: Macrotellect

Operating Condition: Charging

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: N 120V/60Hz

Comment ;

Start of Test: 4/8/2013 / 2:27:27BM

"V 150K-30MHz f£in"
SUB_STD VTERM2 1.70

SCAN TABLE:
Short Description:

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBpv]
L e e T T

i
- R S .

2

PEI-0408-V03_pre2
FCC 15B V QP
FCC 15B V AV

Voltage QP
Veltage AV

1 [
0 - ——b——— - Uy + -

1 ! I 1 1 I 1 I 3 1 ! ) [ | 1 ]

L L L PR N I L L ; PR S S S S L '

160k 300k 400k 600k 800K 1M 2m am 4M  5M eM 8 10M 20M 30M

Frequency [Hz)

% @ x MES PEI-0408-V03_fin
+ 4 + MES PEIX-0408-V03_fin2
————— MES PEI-0408-V03_pre

MEASUREMENT RESULT: "PEI-0408-V03 fin"
4/8/2013 2:28PM

Frequency Level Transd Limit Margin Detector Line
MHz dBpv dB dBuv dB
0.190596 47.30 11.7 64 16.7 QP N
0.933537 39.80 12.5 56 16.2 QP N
13.597311 37.40 12.1 60 22.6 QP N
MEASUREMENT RESULT: "PEI-0408-V03 fin2"
4/8/2013 2:28PM
Frequency Level Transd Limit Margin Detector Line
MHz dBpv dB dBpv dB
0.189837 40.10 11.7 54 13.9 AV N
0.533841 30.50 12.6 46 15.5 AV N
0.626268 29.80 12.6 416 16.2 AV N

Page 1/1 4/8/2013 2:28PM PEI-0408-V03

PE

GND
GND
GND

PE

GND
GND
GND
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Figure 75: Test figure of Radiated emissions, Mode C, Below 1GHz,
Horizontal

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1619 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 13/04/08/
Temp.( C)yHum.(%) 26 C/55% Time: 12/49/24
EUT: Bluetooth Brainwave Sensor ' Engineer Signature: PEI
Mode: Charging Distance: 3m

Model: BL100
Manufacturer; Macrotellect

Note:

0.0 { H H ! Pl i H H § 3

30.000 4’-l] 5;!] [;I] 7"] éﬂ 300 400 éﬂﬂ ﬁ;ﬂﬂ 7‘U[l : 1060.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHz) | (@Buvim)| (dB) | (dBuV/m) |(dBuV/m)| (dB) | "% | ©em) { (@egy | REME

445.5200( 43.60 -5.85 37.75 4600 | -825( QP
517.7164| 42.43 -4.41 38.02 46.00 | -7.98| QP
591.7486| 43.38 -3.08 40.33 46.00 | -5.67| QP
813.6281| 38.11 0.23 38.34 46.00 | -7.66| QP

Bl G N =

Page: 1 http://www.atc-lab.com
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Figure 76: Test figure of Radiated emissions, Mode C, Below 1GHz,
Vertical

‘ ) ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,BIdg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1620 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 13/04/08/
Temp.( CYHum.(%) 25 C/55% ) Time: 13/00/46
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: Charging Distance; 3m
Model:  BL100
Manufacturer: Macrotellect
Note:

700 dBuV/m

. limit1:

60

50

40

30

20

00 IR s RN
30.000 40 50 l;ﬂ 70 80 300 400 500 G600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | %% | cmp | @eg) | Remark
1 4455431| 4289 | -5.85 | 37.04 | 4600 | -896| QP
2 517.7601| 4260 | 441 | 3828 | 4600 | 7.72| QP
3 591.7152] 42.74 | -3.05 | 30.69 | 46.00 | 631] QP

Page: 1 http:/www.atc-lab.com
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Figure 77: Test figure of Radiated emissions, Mode C, Above 1GHz,
Horizontal

= & ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel: +86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1623 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 13/04/08/
Temp.( CYHum.(%) 25 C/55% Time: 13/33/59
EUT: Bluetooth Brainwave Sensor Engineer Signature: PEI
Mode: Charging Distance: 3m

Model:  BL100
Manufacturer: Macrotellect

Note:

90.0 dBuVim

i H : Tt s
Dl

a0

70

60

50
40
30

10

0.0 ' H
1000.000 2000 3000 4000 5000 6000.0 MHz

No Freq. Reading Factor Result Limit  [Margin Detector | HEaNt | Degree
i (MHz) (dBuV/m) (dB) | (dBuV/m) | (dBuV/m) | (dB) (cm) | (deg)

Remark

1 1113.041] 54.80 -12.57 4223 74.00 |-31.77| peak
2 1113.041| 40.77 -12.57 28.20 54.00 |-25.80| AVG
3 2018.153| 54.78 -8.98 45,79 74.00 |-28.21| peak
4 2018.153| 41.19 -8.99 32.20 54.00 [-21.80| AVG
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Figure 78: Test figure of Radiated emissions, Mode C, Above 1GHz,
Vertical

. L2 ACCURATE TECHNOLOGY CO., LTD. . Site: 2# Chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.: PYH #1624 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 13/04/08/
Temp.( CYHum.(%) 25 C/55% Time: 13/45/47
EUT: Bluetooth Brainwave Sensor ' Engineer Signature: PEI
Mode: Charging Distance: 3m

Model:  BL100
Manufacturer: Macrotellect

Note:

0.0 ; ‘ :
1000.000 30 T Iy 6000 EOOD.0 MHz
No- | (i) | @oavim) | (@B) | cmuvim | camuim | a3y | 22 |y | gy | e
1 1812.758| 59.85 -9.91 49.94 74.00 |-24.06| peak
2 1812.758( 43.88 -9.91 33.97 54.00 |-20.03] AVG
3 1983.729( 60.21 -9.10 51.11 74.00 |[-22.89( peak
4 1983.729| 44.53 -9.10 35.43 54.00 |-18.57| AVG
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